
 
 
 
 
 
 
 
 
 
 
 

Analysis and removal of emerging contaminants in 
wastewater and drinking water 

 

 

Mira Petrović*, Susana Gonzalez, Damià Barceló 

Department of Environmental Chemistry, IIQAB-CSIC, c/Jordi Girona 18-26, 08034 

Barcelona, Spain 

 

 

 

 

 

 

 

 

 

* Corresponding author:  tel.: +34 93 400 6172, fax: +34 93 204 59 04  

e-mail: mpeqam@cid.csic.es 

 
Abstract 



 

The occurrence of trace organic contaminants in wastewaters, their behaviour 

during wastewater treatment and drinking water production are the key issues in relation to 

the reuse of water resources. Elimination of different classes of emerging contaminants, 

such as surfactant degradates, pharmaceuticals and polar pesticides in wastewater 
[...]
processes this presents a major difficulty since, like the majority of herbicides, mecoprop is 

applied only during a short growth period of plants, which means that during this period 

WWTPs, that contains a non-adapted activated sludge, receive shock-loads of herbicides 

and consequently these substances are not eliminated.  

A long acclimation period (about 4 months) was also observed in a bench-scale 

study using sequencing batch reactors before 2,4-D biodegradation was established [34].  

Afterwards, at steady-state operation, all reactors achieved practically complete removal 

(>99%) of 2,4-D. 

  

3.3. Alkylphenolic surfactants 

 

Although their environmental acceptability is strongly disputed APEOs are still 

among the most widely used non-ionic surfactants. Currently, under optimised conditions, 

more than 90-95% of surfactants are eliminated by conventional biological wastewater 

treatment (normally activated sludge treatment). Even if such high elimination rates are 

achieved, the principal problem is the formation of recalcitrant metabolites out of the 

parent surfactants. The widespread occurrence of APEO-derived compounds in treated 

wastewaters and the following disposal of effluents into aquatic system raise concerns 

about their impact on the environment. Studies have shown that their neutral (alkylphenols 

and short ethoxy chain ethoxylates) and acidic recalcitrant metabolites (APEC) possess the 

ability to mimic natural hormones by interacting with the estrogen receptor.  

It was estimated that approximately 60 to 65% of all nonylphenolic compounds 

introduced to WWTP are discharged into the environment; 19% in the form of 

 13



carboxylated derivatives, 11% in the form of lipophilic NP1EO and NP2EO, 25% in the 

form of NP and 8% as untransformed NPEOs [35]. 

However, contrary to the general believing that NPECs are the refractory 

metabolites, Di Corcia et al. [36] determined that CAPECs are the dominant products of 

the NPEO biotransformation. By averaging data relative to the treated effluents of five 

major activated sludge WWTP of Rome (Italy) over 4 months, relative abundances of 

NPEO (nEO=1 and 2), NPECs and CAPECs were found to be respectively 10±2%, 24±5% 

and 66±7%. 

The average concentrations of acidic metabolites, NPECs and CAPECs are at low 

μg/L range, however high values, up to several tens of hundreds of μg/L, are detected in 

effluents of WWTP receiving industrial wastewaters, especially from tannery, textile, pulp 

and paper industry [37]. 

 

 

4. Elimination by advance wastewater treatment processes 

 

Although, adopted as the best available technology; biological treatment permits 

only partial removal of a wide range of emerging contaminants, especially polar ones, 

which are discharge into the final effluent. Thus, it has become evident that application of 

more enhanced technologies may be crucial for the fulfilment of the requirements of an 

indirect potable reuse of municipal and industrial wastewater. In recent years, new 

technologies are being studied, not only for wastewater treatment but also for drinking 

water production. Among them membrane treatment, using both biological (membrane 

bioreactors) and non-biological processes (reversed osmosis, ultrafiltration, nanofiltration), 

 14



and advanced oxidation processes (AOP) are most frequently considered as treatments that 

may be appropriate to remove trace concentrations of polar emerging contaminants. 

 

4.1. Membrane processes  

 

Membrane bioreactor (MBR) technology is considered as the most promising 

development in microbiological wastewater treatment. Now, when economic reasons do no 

longer limit the application of MBR to industrial and municipal wastewater (WW) 

treatment [38] and that new requirements are being set for the treatment of WW, MBR 

treatment may become a key technique in all future scenarios that consider the direct or 

indirect reuse of wastewaters. This is due to two characteristics of MBRs, (a) the low 

sludge load in terms of BOD that can be expected to force bacteria to mineralise also 

poorly degradable organic compounds and (b) the high sludge age that gives the bacteria 

time to adapt to these substances [39,40]. 

However, although many articles have reported the application of MBR for the 

treatment of urban and industrial wastewaters, up to our knowledge there are only few 

papers reporting on the behaviour of emerging contaminants during the MBR treatment, 

and all of them dealt with nonylphenolic compounds.  

Using the MBR unit that comprises of three bioreactors and an external 

ultrafiltration unit followed by GAC adsorption, Witgens et al. [41] reported on the 

removal of more than 90% of NP in wastewater from a dumpsite leachate plant. 

Laboratory set of nanofiltration membranes resulted in retention of more than 70% of NP 

and this process was regarded as an alternative option for the final treatment of MBR 

effluent. 

 15



Li et al. [42] used GC-MS and LC-MS-MS to assess the elimination efficiency in 

membrane-assisted biological WWTP. The results showed that compared to conventional 

WWTP membrane assisted biological treatment with biomass concentrations of about 

20g/l could only improve elimination efficiency of NPEOs (and other ionic and non-ionic 

surfactants), but could not stop entirely the discharge with the permeates. 

 

 

4.2. Treatment by advanced oxidation processes (AOP) 

 

The AOP processes, using the combination of ozone with other oxidant agents (UV 

radiation, hydrogen peroxide, TiO2) have been studied to enhance the degradation of polar 

pharmaceuticals [43,44,45] and NPEOs metabolites [46].  Ternes et al. [45] used a pilot 

plant for ozonation and UV disinfection of effluents form a German municipal WWTP 

containing antibiotics, betablockers, antiphlogistics, lipid regulator metabolites, musk 

fragrances and iodinated X-ray contrast media. By applying 10-15 mg/l ozone (contact 

time 18 min) all the pharmaceuticals investigated were no longer detected. Exception was 

the ionic iodinated X-ray contrast compounds that exhibited removal efficiencies of not 

higher than 14%.  

In another study [44] the ozonation has been demonstrated to be a suitable tool for 

carbamazepine abatment even at the process conditions usually adopted in drinking water 

facilities. However, in spite of good primary elimination, a low degree of mineralization 

was observed and total carbon balance results lacking even for prolonged ozonation thus 

indicative the presence of some non-identified degradation products.  

However, the degradation efficiency of an AOP is limited by the radical scavenging 

capacity of the matrix of the treated water. Thus, for a sufficient degradation of the 

 16



pharmaceuticals (>90%) from wastewater the ozone concentration has to be equal to the 

dissolved organic carbon (DOC) value [43], which means that economic considerations 

have to prove the feasibility of the process for wastewater treatment.  

Recently, using a lab-scale reactor, Ike et al. [46] determined that the effectiveness 

of ozone treatment in the degradation of NPEO metabolites follows the order: 

NPE1C>>NP>NP1EO. Acidic metabolites were completely degraded within 4-6 min 

(initial concentration was between 0.4 and 1.0 mg/l), NP concentration reduced 75-80% in 

6 min, while only 25 to 50% of NP1EO was eliminated in the same time. 

 

 

5. Elimination by treatment processes at drinking water treatment 

plants 

 

The occurrence of organic micro-contaminants in raw water and their removal in 

the course of drinking water production and possible formation of disinfection by-products 

are key issues in relation to the quality of drinking water supplies. Although, substances 

covered by this review are currently not regulated in drinking water, precautionary 

principles should be employed, and the removal of all organic micro-contaminants should 

be as high as possible. However, several studies showed that the removal of polar 

emerging contaminants during the drinking water treatment is not complete.  

The elimination of selected pharmaceuticals (clofibric acid, diclofenac, 

carbamezapine, bezafibrate) during drinking water treatment processes was investigated at 

lab and pilot scale and in real waterworks in Germany [47]. Sand filtration under aerobic 

and anoxic conditions, as well as flocculation using iron(III)chloride exhibited no 

significant elimination of the target pharmaceuticals, while ozonation was quite effective in 

 17



eliminating these polar compounds. Diclofenac and carbamezapine were reduced by more 

than 90%, bezafibrate was eliminated by 50%, while clofibric acid was stable even at high 

ozone doze. Filtration with granular activated carbon (GAC), under waterworks conditions 

was very effective in removing pharmaceuticals. Exception was clofibric acid which was 

less prone to adsorption.  

The behaviour of polar alkylphenolic compounds during processing of 

contaminated water in waterworks and their possible occurrence in treated water has been 

was rarely the scope of interest and there are hardly any data available for drinking water. 

The elimination of neutral and acidic nonylphenolic compounds and their brominated and 

chlorinated derivatives, during drinking water treatment process at the waterworks that 

supply drinking water to city of Barcelona (Spain) was investigated utilizing a highly 

sensitive LC-MS-MS method [48]. The concentration of total nonylphenolic compounds: 

NPEC (nEO=0-1), NPEO (nEO=1-2) and NP; in raw water (the Llobregat river) entering 

waterworks ranged from 8.3 to 21.6 μg/L, with NPE2C being the most abundant 

compound. Prechlorination reduced the concentration of short-ethoxy chain NPECs and 

NPEOs by about 25-35%, and of NP by almost 90%. However, this reduction of 

concentrations was partially due to their transformation to halogenated derivatives. After 

prechlorination halogenated nonylphenolic compounds represented approximately 13% of 

the total metabolite pool, of which 97% were in the form of brominated acidic metabolites. 

The efficiency of further treatment steps to eliminate nonylphenolic compounds (calculated 

for the sum of all short ethoxy chain metabolites including halogenated derivatives) was as 

follows: settling and flocculation followed by rapid sand filtration (7.3%), ozonation (86.3 

%), GAC filtration (72.7%) and final disinfection with chlorine (42.8%), resulting in 

overall elimination ranging from 96.2 to 99.1% (mean 97.9% for four sampling dates) as 

shown in Fig. 2.  

 18



6. Conclusions 

 

The application of advanced LC-MS and GC-MS technologies to environmental 

analysis has allowed the determination of a broader range of compounds and thus 

permitted more comprehensive assessment of environmental contaminants. Among the 

various compounds considered as emerging pollutants, acidic pharmaceuticals, surfactant 

degradates and acidic pesticides are of particular concern, both because of their ubiquity in 

the aquatic environment and potential impacts. 

Elimination of these emerging contaminants during wastewater and drinking water 

treatment is not satisfactory; and an improved treatment and strict control of the treatment 

process have to be employed so that the removal of these micro-contaminants is as high as 

possible. Thus, in view of possible reuse of WWTP effluents, more research is needed to 

evaluate their behaviour and fate in the aquatic environment. Moreover, disinfection 

processes applied (either chlorination or ozonation) potentially shift the assessment of the 

risk of human consumption of the parent compound to its degradation products, which 

requires development of generic analytical protocols that will permit simultaneous 

determination of parent compounds and their metabolites.  

 

Acknowledgements 

The work has been supported by the EU Project P-THREE (EVK1-CT-2002-

00116) and by the Spanish Ministerio de Ciencia y Tecnologia (PPQ2002-10945-E). M. 

Petrovic acknowledges the “Ramon y Cajal” contract from the Spanish MCyT. S.Gonzalez 

acknowledges the grant from the Spanish McyT (PPQ2001-1805-CO3-01). 

 

References 
 
(after tables and figures) 
 

 19



 20

Figure captions 
 
 
 
Fig. 1.  Components of a (partially) closed water cycle with indirect potable reuse 

 

 

Fig. 2.  Fate of nonylphenolic compounds during drinking water production. A) Total 

concentration of nonylphenolic compounds and their elimination during different 

treatment steps at waterworks Sant Joan Despì (Barcelona, Spain); B) Average 

composition (calculated on a molar basis) of nonylphenolic compounds in raw 

water; C) Average composition (calculated on a molar basis) of nonylphenolic 

compounds in prechlorinated water 

 



Table 1. Methods for the analysis of acidic pharmaceuticals in wastewaters 
 

Compounds Extraction Derivatization Chromatographic 
method 

Detection LOD 
(ng/L) 

Reference 

Bezafibrate, diclofenac, ibuprofen, 
gemfibrozil, carbamezapine 

Sequential SPE (C18 
+ polymeric sorbent) 

- LC MS 2 49

Salicylic acid, ibuprofen, ketoprofen, 
naproxen, bezafibrate, diclofenac 

SPE (polymeric 
sorbent) 

- LC MS 5-56 5

Bezafibrate, clofibric acid, diclofenac, 
fenoprofen, gemfibrozil, ibuprofen, 
inomethacin, ketoprofen, naproxen 

SPE (C18) - LC MS-MS 5-20 50

Bezafibrate, clofibric acid, ibuprofen SPE (MCX or 
polymeric sorbent) 

- LC MS-MS 0.016-2.18 51

Ibuprofen, clofibric acid, ketoprofen, 
naproxen, diclofenac 

SPE (HLB) diazomethane GC MS 0.3-4.5 52

Clofibric acid, diclofenac, ibuprofen, 
phenazone, propyphenazone 

SPE (C18) Pentaflorobenzyl 
bromide 

GC MS 0.6-20 53

Clofibric acid, naproxen, ibuprofen SPE (polar Empore 
disk) 

BSTFA (bis 
(trimethylsilyl)-

triflouroacetamide 

GC MS 0.4-2.6 54

Ibuprofen, naproxen, ketoprofen, tolfenamic 
acid, diclofenac, meclofenamic acid 

SPE (HLB) MTBSTFA (N-
methyl-N-(tert-

butyldimethylsilyl) 
trifluoroacetamide 

GC MS 20 55

 



Table 2. Quantitation and diagnostic ions (m/z) used for the LC-MS and GC-MS, and base peaks of precursor and product ions used for LC-MS-
MS analysis of acidic pharmaceuticals in wastewaters. Data compiled from references listed in Table 1. 

 
MS MS-MS Compound Analytical method Ionization 

mode 
SIM ions Precursor (m/z) Product 1 (m/z) Product 2 (m/z) 

Ibuprofen LC-MS NI 205, 159    
 LC-MS-MS NI  205 [M−H]− 161 [M−H−CO2]− - 
 GC-MS Positive EI 177, 220ª    
   161, 343, 386b    
   263, 278, 234c    

Diclofenac LC-MS NI 294, 250, 232    
 LC-MS-MS NI  294 [M−H]− 250 [M−H−CO2]− - 
 GC-MS Positive EI 214, 309a    
   214, 216, 475b    
   352/354/356d    

Clofibric acid LC-MS NI     
 LC-MS-MS NI  213 [M−H]− 127 [C6H4ClO]− 85 [C4H5O2]−
 GC-MS Positive EI 128, 228a    
   128, 130, 394b    
   128, 143, 286c    

Benzafibrate LC-MS NI 360, 274    
 LC-MS-MS NI  360 [M−H]− 274 [M-H-C4H6O2]− 154 [M-H-C12H14O3]−
 GC-MS Positive EI 128, 228a    
   128, 130, 394b    

Gemfibrozil LC-MS NI 249, 121    
 LC-MS-MS NI  249 [M−H]− 121 [M-H-C7H12O2]−  

Ketoprofen LC-MS NI 253, 209, 197    
 LC-MS-MS NI  253 [M−H]− 209 [M-H-CO2]−  
 GC-MS Positive EI 209, 268a    
   311d    

Naproxen LC-MS NI 229, 185, 173, 170    
 LC-MS-MS NI  229 [M−H]− 185 [M-H-CO2]− 170 [M-H-C2H3O2]−
 GC-MS Positive EI 185, 244a    
   243, 302, 185c    
   287d    

a diazomethane derivative, b pentaflourobenzyl derivative, c trimethylsilyl derivative, d tert-butyldimethylsilyl derivative 

 22 



Table 3. Elimination at WWTP (activated sludge treatment). Data complied from references [12,28,37,52,55,56,57,58] 
 
Compound Average 

elimination 
(%)a

Effluent 
concentrations 

(μg/L) 

Main degradation 
products 

Observation 
 

Non ionic surfactants     
Alkylphenol ethoxylates  90– 99  <0.1–350 APEC, CAPEC, AP Primary degradation fast; ultimate degradation less 